NOTES:
1. To be tightened according to Aprilia Tuareg 660 Workshop Manual.
2. Do not use Loctite or other thread locking compounds. Use copper grease.
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PART LIST Isometric view
Description Part Number F/N |Qty Scale: 1:3
Siderack HD L FGWX-05-B-001 |1 1
Siderack HD R FGWX-05-B-002 |2 1
Spacer 6x20x30 3 2 —
Spacer 6x20x35 E T [ GWORX
Spacer 8x20x30 5 2 fawn - |oms - S g PROJECTION 7} (Q)
Csk Washer M6 6 4 PATE PESCRIPTION
Csk Washer M8 7 |2 DESIGN. GWORX Siderack HD
Csk Screw M6x55 8 4 PN GWORX
Csk Screw M8x55 9 2 - TREATHENT "
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